2225CWH
2200 psi @ 2.5 gpm

Part Number Description
Pump Information: 9071 General Pump Kit
16848 Thermal Relief Valve
16776 E-Z Start Valve Assy
F187 Inline Filter
16876 Pipe Coupling
16278 Nipple, 12" x 1-1/2"
FO35 Quick Connect
H060 Swivel Assy
HO61 Swivel Nut
15096 Adapter Plate
16879 Adapter 2"
16829 Adapter 2"
Engine Information: GCT60QHA ... Engine, Honda, 9 Hp
P448 Key
16255 Oil, Engine 20 oz.
Frame Information: 16412 Frame
16371 Foot
16408 Handle, Bagged
15972 Cap (2)
C042 Knob (2)
X003 Tire, Pneu
F464 Pal Nut (2)

Hardware Information:

Foot: FO64 (qty 1)
F112 (qty 1)
F119 (qty 1)
FO78 (qty 1)

Engine to Frame: F066 (qty 4)
F119 (qty 4)

FO78 (qty 4) ...

FO74 (qty 4)

Pump to Adapter Plate: 15171 (qty 4)
F107 (qty 4)

.............................. Screw, 5/16-18 x 1"
..... ....Flat Washer, 3/8"
............. Nut, Hex 5/16-18

.......................... Lock Washer 5/16-18

Screw, 5/16-18

.................................. Nut, Hex 5/16-18
..Lock Washer 5/16-18
.................................. Flat Washer, 5/16

Screw, 3/8-16
................................ Washer, Lock 3/8”"

Adapter to Engine 15167 (Qty 4) wovevrvevrerecrreecnane Screw, 5/16-24 x 34"
FO78 (qty 4) Lock Washer, 5/16

Accessory Information: 16276 Hose Assy
16254 .o Hi Pressure Hose, 3/8” x 25 ft
FO39 Quick Assy
H132 Wand/Multi-reg
16496 .coovererrrerrrrneri Trigger Gun, 3/8” Female
H140 Chemical Hose
16414 Box
16850 Parts Bag
NCTO001 Cleaning Tool
16797 Allen Wrench
17821 Video
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